
Monitoring and 
evaluation of FSTPs 

and STP co-treatment 
plant in Odisha

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   1Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   1 17/01/25   12:50 PM17/01/25   12:50 PM



Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   2Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   2 17/01/25   12:50 PM17/01/25   12:50 PM



Monitoring and 
evaluation of FSTPs 

and STP co-treatment 
plant in Odisha

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   3Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   3 17/01/25   12:50 PM17/01/25   12:50 PM
[...]
 9.4 Evaluation of co-compost quality from Jatni municipality: A case study 77
 9.5 Re-evaluation of FSTPs and STP co-treatment plant in Odisha for 
  checking the long term performance and sustainability 85
  9.5.1 Comparison of capacity utilization of FSTPs and STP  
   co-treatment plant during 2020–22 and 2024 86
  9.5.2 Comparison of effluent quality from FSTPs and STP  
   co-treatment plant during 2020–22 and 2024 87
  9.5.3 Comparison of biosolids quality from FSTPs and STP  
   co-treatment plant during 2020–22 and 2024                                         94 
 9.6 The findings: A summary 101
  9.6.1 Treatment technologies 101
  9.6.2 Faecal sludge characteristics  101
  9.6.3 Treatment efficiency and effluent quality  101
  9.6.4 Quality of biosolids  103
  9.6.5 Quality of co-compost  104
  9.6.6 Evaluation of long-term performance of treatment plants  105
   9.6.6.1 Capacity utilization  105
   9.6.6.2 Outlet water quality 105
   9.6.6.3 Biosolids quality  106

 9.7 Recommendations 108
  9.7.1 Measures to improve the treatment efficiency and effluent quality 108
  9.7.2 Measures to improve the biosolids quality                                             110 

REFERENCES   113

ANNEXURES   115

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   6Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   6 17/01/25   12:50 PM17/01/25   12:50 PM



7

ABBREVIATIONS AND ACRONYMS

AAETI  Anil Agarwal Environment Training Institute
ABR  Anaerobic baffled reactor 
ACF  Activated carbon filter 
AF  Anaerobic filter
AMRUT  Atal Mission for Rejuvenation and Urban Transformation 
AN  Ammoniacal nitrogen 
APHA  American Public Health Association
As  Arsenic
ASF  Sand filter
BMGF  Bill & Melinda Gates Foundation 
BOD  Biological Oxygen Demand 
BS  Biosolids
C:N ratio  Carbon–to–nitrogen ratio
Ca  Calcium
CapEx  Capital expenditure
Cd  Cadmium
CFU  Colony forming unit
COD  Chemical Oxygen Demand 
CPR  Centre for Policy Research 
Cr  Chromium
CSE  Centre for Science and Environment
Cu  Copper
CU  Capacity utilization
DEWATS  Decentralized wastewater treatment system 
DL  Dry leaves
E. coli  Escherichia coli 
EC  Electrical conductivity
EML  Environment Monitoring Laboratory 
EY  Ernst & Young 
FC  Faecal coliform 
FCO  Fertilizer Control Order 
FS  Faecal sludge
FSSM  Faecal sludge and septage management 
FSTP  Faecal sludge treatment plant 
FT  Feeding tank
GHSD  Greenhouse solar drier roof
Gy  Gray
Hg  Mercury
HRT  Hydraulic retention time 
HUDD  Housing & Urban Development Department 
ICP-OES  Inductively Coupled Plasma Optical Emission Spectroscopy 
K  Potassium
KL  Kilolitre
KLD  Kilolitres per day
kW  Kilowatt 

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   7Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   7 17/01/25   12:50 PM17/01/25   12:50 PM



8 MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

MBBR  Moving Bed Biofilm Reactor
MCC  Micro-composting centre
Mg  Magnesium
MLD  Megalitres per day
MLD  Million litres per day 
MLG  Microbiology Laboratory Guidebook
Mn  Manganese
MoEF&CC  Ministry of Environment, Forest and Climate Change 
MPN  Most probable number
Na  Sodium
NGT  National Green Tribunal
NH3-N  Ammoniacal nitrogen
NH4+N  Ammonium nitrogen
Ni  Nickel
O&M  Operations and maintenance 
OpEx  Operational expenditure
OUSM  Odisha Urban Septage Management 
OUSP  Odisha Urban Sanitation Policy 
OWSSB  Odisha Water Supply & Sewerage Board 
OWW  Organic wet waste 
P  Phosphorus
Pb  Lead
PGF  Planted gravel filter 
pH  Potential of hydrogen 
PP  Polishing pond
PPE  Personal protective equipment
RMC  Rourkela Municipal Corporation
SBM  Swachh Bharat Mission
SDB  Sludge drying bed
SeTP  Septage treatment plant 
SF  Sand filter
SHGs  Self-help groups 
SR  Stabilization reactor
SRT  Solids retention time
STP  Sewage treatment plant 
STT  Settling-thickening tank
TDS  Total Dissolved Solids 
TKN  Total Kjeldahl Nitrogen
TP  Total phosphate 
TRP  Technical resource person 
TS  Total Solids 
TSS  Total Suspended Solids 
TSU  Technical support unit
ULB  Urban local body
USDA  United States Department of Agriculture
USDB  Unplanted sludge drying bed 
USEPA  United States Environmental Protection Agency
UV  Ultraviolet
Zn  Zinc

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   8Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   8 17/01/25   12:50 PM17/01/25   12:50 PM



9

Odisha is a coastal state on the eastern side of India comprising 30 districts. It is 
the eighth largest state in the country with an area of 1,55,707 km2 and stands 
at eleventh position in terms of population size with over 41.9 million people, 

according to the 2011 census. It is projected to be about 46.66 million as of 1 July 2024, as 
per the Report of the Technical Group by the National Commission. Since the advent of 
Swachh Bharat Mission (SBM) in 2014—aimed to address liquid waste management by 
making appropriate containment unit as an integral part of toilet construction—Odisha 
has become one of the pioneering states to take quick measures to implement faecal 
sludge and septage management (FSSM) interventions; considering the preponderance 
of on-site systems in urban Odisha, the government has recognized the importance and 
implementation of non-sewered sanitation systems. Among these are the pioneering 
initiatives taken by the Housing & Urban Development Department (HUDD) such as 
establishing septage/faecal sludge treatment facilities (SeTPs/FSTPs) in 11 large towns/
cities in Odisha. The HUDD initiatives included piloting FSSM followed by implementation 
of FSTPs in two towns Angul and Dhenkanal by urban local bodies (ULBs) in 2015 and 
during 2017–18 with the support of the Bill & Melinda Gates Foundation (BMGF) and 
Arghyam, through Project Nirmal implemented by the Centre for Policy Research (CPR) 
and Practical Action. Other initiatives executed by HUDD include implementation of FSTPs 
in nine Atal Mission for Rejuvenation and Urban Transformation (AMRUT) towns/cities 
during 2017–18, exposure visit to advanced FSSM practices in other countries including 
Malaysia (2015), and adoption of septage management guidelines and regulations by all 
the ULBs. Additionally, intensive efforts have been made by HUDD to attract private 
sector investments for infrastructure development, technological solutions and capacity 
building, and therefore, has been successful in improving the ULBs. State-mandated 
policy measures such as the Odisha Urban Sanitation Policy (OUSP) and Odisha Urban 
Septage Management (OUSM) Guidelines (2016–17), have given a conducive environment 
for FSSM’s implementation in the state.1 

Decentralized wastewater treatment system (DEWATS) is chosen as a preferred 
technology in all the FSTPs, given the comparative advantage of technology in terms of its 
minimum electricity requirement and ease of operations through semi-skilled personnel. 
All FSTPs are solar plants generating solar power; installed with 10–kilowatt (kW) on-
grid solar panel with net-metering system. All plants also have landscaping as an integral 
part of the design to make them as a public space to increase community’s acceptance 
of waste treatment plants. As of January 2023, a total of 119 FSTPs were planned in 115 
ULBs with a total treatment capacity of 2.057 million litres per day (MLD); of these, 110 
FSTPs are commissioned with a total treatment capacity of 1.917 MLD and nine FSTPs 
with a treatment capacity of 0.140 MLD are under construction.2 

It is worth mentioning that Odisha stands as a model in promoting gender-inclusive 
sanitation in FSSM by including women self-help groups (SHGs) and sexual and 

1. INTRODUCTION

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   9Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   9 17/01/25   12:50 PM17/01/25   12:50 PM



10 MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

gender minority community such as transgender groups as part of their operations and 
maintenance personnel in several FSTPs. A total of 79 FSTPs are operated by women 
SHGs, one FSTP is run by specially-abled SHG, and seven FSTPs are run by transgender 
groups. Each FSTP also has a laboratory to monitor the effluent quality which is run by a 
woman technical resource person (TRP); 70 labs are being run by woman graduates from 
the locality engaged by the SHGs who are provided with training and periodic capacity 
building by the state.3 
 
All the evaluated FSTPs in Odisha comprise the same nature-based technology including 
the DEWATS technology for liquid treatment and sludge drying beds for solid treatment. 
Within this technology, two variants with minor differences (indicated with coloured 
boxes in Figure 1 and Figure 2) are seen in the FSTPs which are given as follows:

Women self-help groups (SHG) with the CSE team 
Source: CSE

Odisha’s FSTP laboratory technical resource persons (TRPs) 
in a training session at EML, AAETI 
Source: CSE 

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   10Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   10 17/01/25   12:50 PM17/01/25   12:50 PM



11

Figure 1: Schematic representation of the process flow of nature-based 
technology 1 in Odisha FSTPs

Source: CSE

Figure 2: Schematic representation of the process flow of nature-based 
technology 2 in Odisha FSTPs

Source: CSE

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   11Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   11 17/01/25   12:50 PM17/01/25   12:50 PM



12 MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

1. Nature-based technology 1: The process involves screening, settling-thickening tank, 
unplanted sludge drying beds, anaerobic baffled reactor with anaerobic filter, horizontal 
planted gravel filter and polishing pond. This is the most common technology observed 
in majority (13) of the FSTPs. 

2. Nature-based technology 2: This involves screening, stabilization reactor, unplanted 
sludge drying beds, anaerobic baffled reactor with anaerobic filter, horizontal planted 
gravel filter, collection tank, sand filter, activated carbon filter and UV irradiation. This 
is observed in two FSTPs. 

The STP co-treatment plant in Puri involves screening, settling-thickening tank, unplanted 
sludge drying beds, followed by waste stabilization ponds/aerated lagoons technology of 
STP and chlorination for final treatment of effluent. 

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   12Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   12 17/01/25   12:50 PM17/01/25   12:50 PM



13

2. OBJECTIVES OF 
THE STUDY
1. To evaluate the treatment efficiency of the FSTPs and the STP co-treatment plant in 

Odisha 

2. To check whether the quality of treated effluent generated by the FSTPs and the 
STP co-treatment plant are meeting the effluent discharge standard limits set by the 
Ministry of Environment, Forest & Climate Change (MoEF&CC) and the National 
Green Tribunal (NGT) 

3. To determine the potential of biosolids generated in the FSTPs and the STP co-
treatment plant for their use in agriculture

4. To determine the quality of co-compost generated by co-composting biosolids from 
FSTPs and organic wet waste from micro-composting centres (MCCs) 

5. Assessment of the long-term performance and sustainability of FSTPs by re-evaluating 
a few FSTPs for the quality of treated effluent and biosolids

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   13Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   13 17/01/25   12:50 PM17/01/25   12:50 PM



14 MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA

3. SELECTION 
CRITERIA FOR FSTPs
The FSTPs and STP co-treatment plant in Odisha evaluated in this study were commissioned 
during 2020–2024. Hence, their capacity utilization is moderate to high.  

In this study:
• The selection of the FSTPs and the STP co-treatment plant for evaluation has been 

done on the basis of capacity utilization. 

• FSTPs that utilize ≥ 60 per cent of their treatment capacities have been selected. 

• The locations of the selected plants include 11 in eastern Odisha (Rokat, Basudevpur, 
Paradeep, Basuaghai, Jatni, Khordha, Dhenkanal, Angul, Jagatsinghpur, Balasore and 
Puri; three in northern Odisha (Barbil, Baripada and Rourkela); and two in western 
Odisha (Sonepur and Sambalpur).

• A total of 16 plants were selected for the study; out of these, we analyse 15 FSTPs and 
one STP co-treatment plant situated in Puri.

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   14Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   14 17/01/25   12:50 PM17/01/25   12:50 PM



15

4. SIGNIFICANCE 
OF THE STUDY: 
PARAMETERS 
MONITORED
This study is critical for its focus on four outcomes– first, it has assessed the performance 
of FSTPs and STP co-treatment plant in the state; second, it has assessed the biosolids 
resource recovery potential of the plants; third, it has assessed the co-compost quality; 
and fourth, it has assessed the long-term performance of the plants.

4.1 ASSESSMENT OF PERFORMANCE OF FSTPs AND STP CO-
TREATMENT PLANTS
Faecal sludge (FS) treatment plants and sewage treatment plants play a vital role in 
removing contaminants from FS/sewage, thereby protecting the environment and public 
health. Performance analysis involves monitoring key indicators such as Chemical Oxygen 
Demand (COD), Biological Oxygen Demand (BOD), and nutrients such as nitrogen and 
phosphorus. This evaluation helps identify areas for improvement, enabling operators 
to optimize processes, reduce operating costs, and maintain regulatory compliance. By 
monitoring FSTP and STP performance, treatment plant operators can ensure efficient 
and effective treatment of FS, ultimately protecting ecosystem health and human well-
being. The following parameters are most commonly adopted for monitoring of the plants.

4.1.1 Potential of hydrogen (pH): pH is a measure of the acidity (<7) or alkalinity (>7) of 
sludge based on the chemical activity of hydrogen ions in solution. pH also has a strong 
influence on chemical and biological processes that occurs in wastewater and faecal 
sludge treatment plants such as precipitation, coagulation and disinfection. 

4.1.2 Total Solids (TS): Solids refer to matter suspended or dissolved in water/
wastewater/faecal sludge. ‘Total Solids’ are the term applied to the material residue left in 
the vessel after evaporation of a sample and its subsequent drying in an oven at a defined 
temperature. Total Solids include Total Suspended Solids (TSS), which is the portion of 
total solids retained by a filter, and Total Dissolved Solids (TDS), which is the portion that 
passes through the filter.

4.1.3 Chemical Oxygen Demand (COD): COD is a measure of the oxygen equivalent of 
the total organic compounds that can be degraded by chemical processes. COD is often 
used as a measurement of pollutants in water, wastewater, and aqueous hazardous wastes. 

Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   15Monitoring and evaluation of FSTPs and STP co-treatment plant in Odisha report.indd   15 17/01/25   12:50 PM17/01/25   12:50 PM



16 MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANT IN ODISHA